OPTIMIZATION OF TIO, PHOTOCATALYST IN AN ADVANCED OXIDATION
PROCESS FOR THE TREATMENT OF LANDFILL LEACHATE
by

Frank Youngman

A Thesis Submitted to the Faculty of
The College of Engineering and Computer Science
in Partial Fulfillment of the Requirements for the Degree of

Master of Science

Florida Atlantic University
Boca Raton, Florida

May 2013

www.manharaa.com




UMI Number: 1523459

All rights reserved

INFORMATION TO ALL USERS
The quality of this reproduction is dependent upon the quality of the copy submitted.

In the unlikely event that the author did not send a complete manuscript
and there are missing pages, these will be noted. Also, if material had to be removed,
a note will indicate the deletion.
[...]
concentration of ammonia is higher in waters with increased temperatures and/or pH

5

www.manaraa.com



(EPA 1985). Concentrations of ammonia at levels of 0.03 mg/L have been found to be
toxic to aquatic life. The LCsy (Lethal Concentration which is fatal to 50% of the
subjects) for freshwater fish occurs at 0.068 —2.00 mg/L as NH3-N, during a set exposure
time of 96 hours (Eddy 2005). Toxilogical effects of ammonia in humans are observed
at levels greater than 200 mg/kg (WHO 2004). Below that extreme level of ingestion
ammonia is not a concern for drinking water standards. Taste and odor issues have been
reported at levels of 35 mg/L and 1.5 mg/L, respectively (WHO 2004). Ammonia levels
naturally found in groundwater and surface water are usually less than 0.2 mg/L,
although anaerobic groundwaters may have levels near 3 mg/L. In the state of Florida,
ammonia is identified as a “minimum criteria systemic toxicant” and has a groundwater
cleanup target level (CTL) of 2.8 mg/L. The CTL is not a regulation or standard, but
rather a suggestion for water quality. The concentrations found in leachate, which were
shown in Table 2 (up to 13,000 mg/L as NH3-N), far exceed these levels, which is one
reason that ammonia must be regulated. Broward County sewer use limitations stipulate
high strength wastewater surcharges if the NH3-N is above 25 mg/L as NH3-N and they

do not permit concentrations above 70 mg/L as NH3-N (refer to Table 3).

Alkalinity is a measurement of the capability for water to accept protons (H"
ions)or protons, without a measurable change in pH level. This is the parameter of water
which works to retain the pH level in the range of 6.0 - 8.5 pH units. Alkalinity is most
often expressed in mg/L as CaCOs;. Alkalinity found in natural waters mostly derives
from the carbonate system (Carbonic Acid (H,COs;), Bicarbonate (HCO;), Carbonate
(CO5™), and aqueous Carbon Dioxide (COx(aq))) (Manahan 2005). The absence of this

acid buffering capacity would result in immediate pH change in the presence of any
6

www.manaraa.com



added acid. The USEPA has a recommended Criterion Continuous Concentration (CCC)
for alkalinity set at 20 mg/L as CaCOs in their aquatic life criteria table (USEPA 2012).
In the USEPA’s Human Health Criteria table, alkalinity is simply listed as a Non-Priority
Pollutant (NP) and no recommended value is given (USEPA 2012).

Color is usually the first noticeable attribute of water. The presence of color in
water can be caused by a number of factors. It can represent dissolved solids, suspended
solids or the presence of organic matter and/or inorganic matter. The USEPA has set
secondary standards for color in water at 15 platinum-cobalt units (USEPA 2012). As
seen previously in Table 2, even the low range value of color in leachate (3,530 — 40,000)
has a much higher concentration than this standard, which signifies that a large amount of
color must be removed to reach the desired level. The color itself does not impact human
health; it is just an issue of aesthetics. However, the presence of color can provide
evidence of contamination. Determination of the cause of color is necessary to ascertain
whether toxicological effects will be experienced when exposed to or ingesting the water

(SWRCB 2010).

1.3 Leachate Quantities

Another challenge to the management of leachate is the variable quantities of this
material generated by every landfill. The volume of leachate produced depends on the
amount of rain that percolates through the landfill and the exposed surface area. Other
factors which influence the volume of leachate include: surface runoff, groundwater
intrusion, liquid waste in landfill, irrigation, evapotranspiration, landfill depth and refuse
composition (Westlake 1995). A survey was performed by Florida Atlantic University

(Meeroff and Teegavarapu 2010) polling 52 landfills in the state of Florida about their
7

www.manaraa.com



leachate generation rates. For the survey, facilities were divided into four different size
classes based on their capacity: small (500,000 MT), medium (5,000,000 MT), large
(15,000,0000 MT), and very large or super (> 15,000,000 MT) (USEPA 1999). The
results of the survey from the 31 facilities that responded showed flows ranging from less

than 100 to nearly 3,000 gpd/acre (refer to Table 4).

Table 4: Leachate generation rates for 31 Florida landfills (Meeroff and McBarnett

2011)
Class Range (gpd/acre) Number of landfills
Small <100 14
Medium 100-300 9
Large 300-850 6
Super >850 2

The Hydrologic Evaluation of Landfill Performance (HELP) model is a computer
program developed by the Waterways Experiment Station (WES), which is the
headquarters for the U.S. Army Engineer Research and Development Center (ERDC)
(USEPA 2012). The HELP model is used to estimate the generation of leachate from
landfills for comparison efforts in the planning and design of the landfill and leachate
collection system. The HELP model gives a theoretical value in the South Florida area of
2,000 — 3,000 gpd/acre, which is the design value used for most landfills in the Southeast
Florida region. However, most landfills do not have properly calibrated flow meters to
record the actual leachate volumes and leachate is also generated in partially lined cells or

older systems (Meeroff and McBarnette 2011).

www.manaraa.com



1.4 Methods of Leachate Management

The high strength concentrations along with the highly variable generation rates
of leachate create a great deal of difficulty in managing environmentally safe disposal,
especially with the growing use of synthetic organic compounds and heavy metals. There
are a number of methods currently utilized in leachate management from physical to
chemical to biological processes. A review of the currently available treatment processes
can provide a basis for the most appropriate leachate management strategies for the
future.

One commonly used management option is off-site hauling. Landfills will collect
their leachate and send truckloads of the liquid waste to an ultimate disposal site;
typically an off-site publicly-owned treatment works (POTW). This method does not
address the ultimate disposal of leachate; it simply moves the leachate to another location
off-site. For example, Polk County, FL reported a three year contract they signed in July
2009 for the disposal of their landfill leachate at $130 per thousand gallons (Blandford
2011). Another issue is that not all wastewater treatment plants will accept leachate “as
is.” Due to the extremely high concentrations found, large volumes of leachate can upset
the normal biological treatment processes at the plant, which may lead to expensive
surcharge rates or even rejection. The costs associated with hauling can also vary
depending on: the cost of fuel, the distance the leachate needs to travel, and if there is a
need to pre-treat the liquid waste prior to wastewater treatment plant acceptance.

Another management practice is deep well injection. The leachate is pumped deep
into the ground below the aquifer and between confining layers to assure separation from

the groundwater supply. The biggest concern with deep well injection is the risk of

9

www.manaraa.com



contamination of the drinking water supply. The exact geology thousands of feet
underground can be difficult to establish with full certainty. Even a minor leak can cause
a substantial problem as groundwater remediation is an incredibly difficult task at these
depths. The USEPA has developed specific requirements for Class 1 Municipal Disposal
Wells in Florida in areas where wastewater is disposed of underneath underground
sources of drinking water (USDW). The requirements emerged in 2005 due to evidence
pointing to the upward migration of the injected wastewaters in certain locations (USEPA
2011). The rules required all new waste water discharges to undergo primary and
secondary treatment in accordance with Florida Rule 62-600.540 prior to any deep well
injection.

Leachate recirculation is another option for managing leachate. This process
consists of reintroducing the landfill leachate back into the landfill. The recirculating
leachate accelerates the breakdown of organic materials within the landfill (Xing et al.
2012). This leads to increased methane production which must be managed to prevent
elevated photochemical ozone formation (Xing et al. 2012). The build-up of head
pressure from the increased amount of leachate in the bottom of the landfill creates higher
potential for the leachate to escape the landfill into the environment and towards the
ground water and soil. Tropical climates make leachate circulation difficult due to high
temperatures and elevated levels of evaporation, which lowers the moisture content of the
solid waste thereby diminishing the biological activity. One study determined the effect
of applying additional water in order to maintain certain levels of moisture, on the
methane production and stabilization of the landfill. It was found that supplementing the

leachate with water kept elevated levels of methane production and lower time periods of

10

www.manaraa.com



landfill stabilization (Sanphoti et al. 2006). The implementation of a leachate
recirculation system requires high capital and recurring maintenance costs. Also, odor
problems from leachate recirculation are common (McBarnette 2011).

Evaporation is another practice used in managing landfill leachate. The primary
objective of the evaporation/distillation process is to produce a high quality condensate
that can be disposed of in less troublesome ways than conventional leachate. The rate of
evaporation depends on the ambient temperature and humidity conditions. It is possible
to control the evaporation rate by utilizing a thermal treatment, but this requires
additional equipment and energy to generate the heat necessary (Zhao et al. 2012).
Evaporation rates change with seasonal variations in temperature and other conditions,
making evaporation difficult in areas where excessive humidity and/or rain or excessive
cold temperatures are common. The high levels of humidity in Florida diminish
evaporation rates and make the evaporation of leachate an inefficient method of leachate
management. These limited options point to the need to develop an onsite treatment
process.

The Monarch Hill landfill in Pompano Beach, FL currently pumps its leachate
directly to the Broward County Regional Wastewater Treatment Facility. When
comparing the typical values of the Monarch Hill leachate to the Broward County sewer
discharge limits, it can be seen that additional surcharges (which are applied when the

limits have been exceeded) are incurred (see Table 5).

11

www.manaraa.com



Table 5: Monarch Hill leachate concentration versus Broward County Sewer use
limitations

Broward County Discharge Typical Monarch

Parameter Units Limitation Hill leachate
COD mg/L 800 =700
NH;-N mg/L 23 =70 1,600
BODs mg/L 400 700
Copper ng/L 2.0 20
Lead ng/L 0.8 29

Table 5 shows that the concentrations of both the COD and ammonia greatly
exceed the regulations, resulting in fines being assessed. The typical leachate from
Monarch Hill also exceeds the limit for lead and copper. BOD and COD are generally
treated through an activated sludge process and less commonly through ozonation, ion
exchange, coagulation/flocculation and adsorption (Qasim et al. 2000). Ammonia is
typically removed from wastewater by means of air stripping, ion exchange, breakpoint
chlorination, membranes and/or the use of nitrifying bacteria (Hammer and Hammer
2011). Copper and lead are typically removed from waste waters by precipitation
processes and/or ion exchange (Hammer and Hammer 2011). Based on those four
constituents alone, the leachate would likely require multiple treatment processes to reach
the appropriate effluent limitations. Due to the inconsistency of landfill leachate, a
universal treatment is difficult to come by. While there are effective treatments available
for individual characteristics of leachate, an effective comprehensive treatment process
has yet to be established. Removal of individual parameters is possible and the removal
processes are performed routinely in wastewater and drinking water treatment. These
processes are different for leachate because it has such high concentrations and varied

combinations of contaminants that a more universal treatment technique is required to be
12

www.manaraa.com



cost effective. The development of such a technique is still in the stages of research and
experimentation. The main objective of an alternative method of leachate treatment is to
find an effective process that can address the multitude of parameters landfill leachate
possesses to the point where an acceptable, safe discharge is produced. Recent research
suggests that advanced oxidation processes have the potential to solve the leachate
management dilemma, with their ability to remove even refractory organics, reduce
heavy metals, and oxidize copious amounts of hazardous compounds, including ammonia

(Wang and Xu 2012).

1.5 Advanced Oxidation

Advanced oxidation processes (AOPs) are methods that promote the creation of
and utilize highly reactive oxidants, such as hydroxyl radicals, ozone and chlorine. These
species have oxidation potentials of 2.70, 2.07 and 1.49 electron volts, respectively
(Kommineni et al. 2000). Advanced oxidation processes have gained interest and
popularity in the past two decades as methods for treating industrial wastewater due to
the high removal efficiencies for organic and inorganic contaminants. These oxidation
reactions produce radicals which are chemical species that possess an unpaired electron,
causing them to be very unstable. The unstable radicals attempt to stabilize themselves by
reacting with surrounding species. The radicals will continue to react with substances
until stability is reached. Some AOPs focus primarily on the generation of hydroxyl
radicals and their reaction with the contaminants in the water. Many different advanced
oxidation processes exist. Some of these include a combination of ultraviolet light (UV),
hydrogen peroxide (H,0,), and/or Os;. AOPs can be accelerated by using catalysts such as

Fe**" and/or TiO,. A partial list of commonly used AOPs is shown in Table 6.
13

www.manaraa.com



Table 6: Advanced Oxidation Processes

Process Type of Reaction
H,0,/Fe”" Fenton reaction
H,0,/Fe** Fenton-like reaction
H,0,/Fe*"*" /uv Photo assisted Fenton

H,0,/Fe* -oxalate/UV
H,0,/Fe**/1 (electric current)

Photo assisted Fenton w/ferrioxalate
Fered-Fenton method

Mn2+/03/0xalic acid Manganese/Ozone/Oxalic acid

03/ H,0, Ozone/Hydrogen Peroxide

H,0,/GAC Hydrogen Peroxide/Granular Activated Carbon
05/UV Ozone/Ultraviolet Light

H,0,/UV Hydrogen Peroxide/Ultraviolet Light

Fe*'/0, Iron Mediated Aeration (IMA)

Fe*"/0,/UV Photochemical Iron Mediated Aeration (PIMA)
Ti0,/UV/O, Photocatalysis

Source: Andreozzi et al. (1999), Meeroff et al. (2008), Zhang et al. (2012)

1.5.1 COD Removal

AOPs have shown excellent results in the removal of COD from many types of

wastewaters. A study done by Dincer et al. (2007), utilizing a continuously stirred batch
reactor, compared the COD removal efficiencies of Fenton, photo Fenton and UV/ H,0,
processes in oil recovery industry wastewater. This high strength wastewater had an
initial COD concentration of 21,000 mg/L. The Fenton oxidation process delivered 86%
removal of COD in one hour. The photo Fenton oxidation of the wastewater exhibited
81% removal of COD. The UV/H,0, had the lowest removal efficiency (39%) of the 3

processes, but nonetheless, removal was still recorded.

Mandal et al. (2010) attempted to optimize the process parameters (temperature,
pH, FeSO4 concentration and H,O, concentration) for a Fenton process for treatment of
industrial wastewater. At FeSO4 and H,O, concentrations of 6 mg/L and 277.7 mg/L,

respectively, 95% removal of the COD was achieved using a continuously stirred batch
14

www.manaraa.com